

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



Page 1

Customer Sold To:

HESNZ
3 Heb Place
Takanini, Auckland, New Zealand

Order:	3944	Test Standard:	EN1677
Invoice:	23152	Certificate No:	SLR19937
Material:	G80		
Date:	20/05/2018	Batch :	18-2
Brand	SLR	Colour:	Yellow

Item	Quantity (pcs)	Test Quantity (pcs)	Working Load Limit (ton) / WLL	Standard Breakage Force (ton) / BF	Fact Breakage Force (ton) / BF
SLR-344 FORGED D RING 5T	300	3	5.3T	21.2T	21.3T、21.24T、21.36T
SLR-1011 MASTER LINK NO FLAT ϕ 27	100	2	10T	40T	40.23T、40.18T

Manufactured, Inspected and Tested for and on behalf of: